
Trenchless Installation
of Utilities Across 
Fleming Channel

REQUEST FOR QUALIFICATION

City Of Key West
RFQ #22-003

May 11, 2022



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-003  TOC-1 

Table of Contents 

TAB 

1 Cover Letter ................................................................................................................ i 

2 Information Page ................................................................................................. 2-1 

3 Organization Chart .............................................................................................. 3-1 

4 Company Information ......................................................................................... 4-1 
[...]
 Five years of experience in the 
design of Metal Building 
Systems, commonly used in 
water and wastewater plant 
design 

 ATC-45 Field Manual: Safety 
Evaluation of Buildings after 
Windstorms and Floods, 
sponsored by ATC Endowment 

Dave Everson, PE 
STRUCTURAL ENGINEER 

Dave is a Structural Engineer with more than 22 years of experience who is 
skilled in all phases of engineering operations. Dave has design experience in 
wastewater treatment plant projects for both private and public clients. His 
knowledge of industry standards and capabilities is an asset to this project. His 
project experience involves reinforced concrete tanks, foundations, structural 
steel, reinforced concrete and masonry buildings, pile foundations and 
retaining walls.  

Relevant Project Experience 

Norwood Water Treatment Plant, City of North Miami Beach, FL  
Lead Structural Engineer | Project involved multiple phases of design. Phase I 
involved emergency safety repairs to the plant, which were issued in smaller 
packages to facilitate timely implementation. Phase II (Work Order 3) 
addressed updates and expansion to the existing RO/NF process. The main 
phase (Work Order 4) involved many new structures including new Chemical 
Building, High Service Pump Station, Maintenance and Lab Building, Backwash 
Reclaim tanks, Lime Softening Clarifiers, and potential new Filter structures. 

BSU RO WTP and Wellfield Phase II Expansion and Lime Softening WTP 
Improvements, Bonita Springs Utilities, Inc., Bonita Springs, FL  
Lead Structural Engineer | Project included new foundation design for Lime 
system and site wells. A new metal building was designed to be installed over an 
existing concrete filter structure. Detailed coordination required with General 
Contractor and Metal Building manufacturer to meet restrictions of installing on 
an existing structure. 

Lake Worth Drainage District, City of Lake Worth, FL 
Lead Structural Engineer | Project provides SCADA and Control Structure 
Electrical Improvements. Structural design included 20 new elevated walkways 
for channel level monitoring. Design also included foundation design for 
communication towers. 

Turkey Creek Wastewater Treatment Plant 2019 Improvements, First 
Utility District of Knox County, TN 
Lead Structural Engineer | Project included cast in place junction boxes, 
modifications and additions to existing headworks structure, UV disinfection 
facility with canopy structure, utility water pump structure, sludge dewatering 
building, modification to existing sludge bin facility including support for new 
conveyors. 

Ebenezer Basin Improvements, First Utility District of Knox County, TN 
Lead Structural Engineer | Project included a new 5.8 mgd below grade 
wastewater pump station, 1 MG wastewater equalization tank, electrical 
buildings, generator foundation, and surge tank foundation. 

Oak Ridge Water Treatment Plant, City of Oak Ridge, TN 
Lead Structural Engineer | Project included a new 16 mgd water treatment 
plant at the existing raw water intake site. New water treatment building 
consisted of a partially buried foundation and second floor office and 
mezzanine area constructed of cast in place concrete utilizing pan formed 
concrete joists. The building superstructure consisted of a steel framed building 
including an exterior tank farm under canopy. Other structures included dual 
cell concrete flocculation basins, 1 MG clearwell tank, and residual tanks. 

  



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-003  6-20 

        

 

Education: 

BS, Building Construction,  
University of Florida 

BS, Design, Architecture,  
University of Florida 

Registrations/Certifications: 

N/A 

Years of Experience: 

23  

Office Location: 

Gainesville, FL 

Distinguishing Qualifications: 

 Specialized in water and 
wastewater treatment cost 
estimating 

 Experience with conceptual, 
budget, and definitive estimates 

Erika Smith 
COST ESTIMATOR 

Erika brings more than 23 years of experience in cost estimating on water 
and wastewater treatment facilities, solid waste facilities, and commercial 
construction projects. She is highly specialized in working with design and 
planning teams developing conceptual, budget, and definitive construction 
costs.  

Relevant Project Experience 

Cahaba River WWTP to Valley Creek WWTP Sludge Transfer -  
Force Main, Jefferson County, AL 
Cost Estimator | Provided construction cost estimates for the force main. This 
project involved the design, bidding, and construction services of a force 
main that conveys waste activated sludge from the Cahaba River WWTP to a 
large diameter gravity sewer where the flow would be discharged in another 
treatment plant. Part of the design work included performance of a detailed 
route analysis.  

JEA Blacks Ford WRF, JEA, Jacksonville, FL  
Lead Estimator | Provided estimated construction costs for the expansion 
and re-purposing of existing plant systems and structures. The 3-mgd AADF 
expansion included a new headworks, process bioreactors, secondary 
clarifiers, effluent filters, and an expanded UV disinfection facility. Additional 
upgrades included a new biosolids processing facility, additional pumping 
and storage capacity for reclaimed water, and the repurposing of existing 
SBR for sludge digestion and reject storage. The completed work will provide 
JEA with a fully functional, operational, expanded and upgraded 6-mgd 
AADF Water Reclamation Facility.  

JEA Northwest Regional WTP, JEA, Jacksonville, FL 
Estimator | Provided estimated construction costs for two (2) wells, a ground 
storage tank, high service pump building w/ pumps, chemical feed, site work, 
raw water pipeline and a finish water pipeline. 

Southwest WTP Rehabilitation Improvements, City of Sunrise, Davie, 
FL  
Estimator | Provided estimated construction costs for the refurbishment of 
the existing reactor/clarifier, including replacement of existing cascading tray 
aerator, lime sludge sump pump, gravity filters, backwash pumps, high 
service pump hydrofluosilicic acid storage tank and metering pumps, transfer 
pumps; cleaning and restoration of concrete clearwell, new corrosion 
inhibitor solutionizing tank and metering pumps, new ammonium hydroxide 
storage tank and metering pumps; new liquid carbon dioxide storage tank 
and feed system; upgrading existing chemical building; new chemical 
building; demolition of existing sodium hypochlorite tank and canopy; 
including hydrofluosilicic acid tank, pumps, concrete vault, ammonia storage 
facility and hydro-pneumatic tank; new concrete chemical storage area with 
secondary containment for chemicals; yard piping; instrumentation and 
controls upgrades; electrical improvements including switchgear, adjustable 
frequency drives MCCs, duct bank, conduit, site lighting; resurfacing of 
asphalt areas; new asphalt pavement; and rehabilitation of two (2) ground 
storage tanks.  
 

Water and Wastewater Capital Improvement Program, PRASA, PR  



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-003  6-21 

        

Lead Cost Estimator | Provided cost estimates for the water and wastewater capital improvement program involving 
$1.8B in improvements to Puerto Rico’s water and wastewater systems. Program included the following facilities: water 
and wastewater treatment facilities, pump station modifications and conveyance. 

Turkey Creek WWTP Improvements, First Utility District of Knox County, Knoxville, TN  
Lead Estimator | Provided estimated construction costs for improvements of existing plant systems and structures. 
The project consisted of demolition of existing equipment and facilities, installation of new wastewater treatment 
equipment and facilities; fine screening and grit removal, ultraviolet disinfection, and post-aeration; thickened sludge 
pumping; centrifuge dewatering and dewatered sludge conveyance; site improvements, yard piping, and 
miscellaneous structures; and I&C and electrical improvements. The project also included new metal building with 
HVAC for sludge dewatering and a metal canopy to cover the new disinfection facility. 

Wilson Creek RWWTP Advanced Treatment & Headworks Improvement, North Texas Municipal Water 
District, TX 
Estimator | Provided estimated construction costs for improvements to the existing Wastewater Treatment Plant with 
future increase to 224 mgd. The Project consisted of the following work Headworks, Odor Control, Flowmeter 
Downstream Of Headworks, 32 mgd HRC2 System, Biocontact Tank Expansion, HRC Chemical Feed System Expansion, 
30 MGD UV Disinfection For Plant 1, Secondary Effluent Splitter Box FOR Plant 2 and New Lift Station, Outfall 
Expansion, Interceptor Junction Structure, New Polymer Building, New Electrical Building, New High Rate Sludge Pump 
Station, HRC2 Indluent Junction Box, SRS Meter Vault, Primary Influent Meter Vault, Plant Effluent Connection 
Structure, UV Influent Meter Box.  

Rowlett Creek RWWTP, North Texas Municipal Water District, Dallas, TX 
Estimator | Provided estimates for construction costs for improvements to the existing Wastewater Treatment Plant. 
The scope of work involved improvements to existing WWTP by adding 17.5 mgd of for a total 77.5-mgd and scope 
included the following improvements: Improvements to the influent flow control structures, piping and pumping 
(sized for the Phase 3 120-mgd P2HF), new combined headworks with 6-millimeter (mm) screening, two (2) trains of 
grit removal, and flow splitting new wet-weather pump station (60 mgd), new MBR basin (17.7 mgd), new in-line 
ultraviolet (UV) disinfection (20 mgd), improvements to the effluent junction structure and effluent piping (sized for 
the Phase 3, 120 mgd P2HF).  



7. Qualifications



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-003  7-1 

7. Qualifications  

Summary of Our Qualifications. 
As an island community, Key West is spectacular and unique because of its island geography and ecosystem, rich 
cultural history, and economy driven by a mix of tourism, the fishing industry, U.S. Coast Guard, and the U.S. Navy. It is 
also exceptional because of its location within the Florida Keys National Marine Sanctuary with special resources such 
as coral reefs, seagrass beds and fisheries.  

This project requires an exceptional team—
the Jacobs team—to balance the project’s 
environmental, geotechnical, security and 
safety challenges which present unique 
challenges. To ensure success in 
addressing the City of Key West’s unique 
challenges, and to deliver your Trenchless 

Installation of Utilities Across Fleming Channel project and associated 
tasks identified by the City, we have developed a highly qualified team 
that includes the best of the best with technical experience in South 
Florida and trenchless installation methods for the relocation of the 
existing utilities suspended from the Fleming Bridge, surface and 
subsurface conditions, design and permitting, who understand 
expediting schedules and meeting deadlines. 

Our team offers extensive knowledge of your existing utilities, a keen 
understanding of your project goals, along with in-depth knowledge 
of the many challenges that must be addressed and resolved. We are 
familiar with the most complex projects that must be completed 
under strict deadlines that involve coordination with the Navy and 
their security protocols, neighboring residential communities, and 
regulatory agencies. 

Our leadership, in collaboration with the City, will take this project 
from concept to completion. The City will benefit from our accessible 
regional and global experts who are experienced in working on challenging design and microtunnel engineering 
projects with similar scopes, permitting, safety and environmental conditions, across various geographies. 
Our proposed Project Manager, Mike Stickley will work closely with each discipline leader throughout the duration of 
your project who will identify and resolve issues through innovative processes and cost-effective implementation 
strategies that offer a long-term superior value. 

This section highlights Jacobs’ qualifications, including our project understanding, projects our team has collectively 
and successfully performed on, along with our Florida and Keys experience. 

Experience of Team Members Working Successfully Together 
on Other Similar Projects. 
Jacobs trenchless team are experts in subaqueous trenchless design and construction 
and have unrivalled experience performing geotechnical characterization for coastal 
Florida trenchless installations and tunnels.  

Our team’s qualifications include our unrivaled experience working on the Trenchless 
Installation Feasibility Evaluation of Existing Utilities Across the Fleming Channel. 
That knowledge it is an essential part of the future success of the Trenchless 
Installation of Utilities Across Fleming Channel project. We bring a multidisciplinary 
team that understands microtunneling and knows that microtunneling aspect of the 
project is not the only challenge. Logistics such as permitting, safety and environmental 
sensitivity can create their own complexities and challenges.  

The Jacobs Team, The Only Team: 
 We require no learning curve and 

will begin work immediately  
 We have over three (3) decades of 

work history as a trusted team 
partner of the City of Key West 

 We have been delivering trenchless 
utility services for over 40 years 

 We bring our decades of 
experience in tunnelling and 
conveyance design to the City 

 We will not rest on our reputation 
and will seek new innovations to 
exceed your expectations  

 We have the demonstrated 
qualifications to accelerate your 
schedule, stay on budget and 
complete your project on time  



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-003  7-2 

        

Mike Stickley has a well-tailored strategy to anticipate, address and swiftly resolve any challenges that may arise and 
jeopardize meeting the City’s project schedule.  

The projects below demonstrate our team’s qualifications and capabilities to perform well together on other similar 
projects and provide a successful outcome for our clients. Our core team consisting of Mike Stickley (Project 
Manager), Robert Martin (Trenchless Engineer), Javier Colignon (Utility Relocation Coordination Manager), Leigh 
Ann Cannon (Permitting Lead), and Andrew Bursey (Quality Control/Assurance) have worked on following projects, 
in various capacities, in their respective areas of specialization.  

The specific team members proposed for this project have worked on design, 
construction, and geotechnical characterization for numerous high-profile projects in 
Florida, including:   

Multiple large subaqueous trenchless installations near or on the coast, including 
the large diameter horizontal directional drilling (HDD) St. John’s River crossings for 
TWWMP and South Shores Projects in Jacksonville, for which Jacobs’ team accurately 
characterized the critical subsurface conditions. 

The Port of Miami Tunnel, the largest underground installation ever built in Florida, with 
Jacobs serving as the Engineer-of-Record (EOR), working for the Design/Build (D/B) 
contractor; the first tunnel constructed by an alternative delivery team in the USA. The 
tunnel has a combined total length of 8,400 ft. excavated using an Earth Pressure Tunnel 
Boring Machine (EPBM) in predominately soft, high porous and unstable ground that 
required extensive ground modification. 

The Miami Brickell Microtunnel, one of the most logistically challenging 
microtunnels ever built in Florida, where Jacobs’ team served as the Engineer-of-
Record (EOR) for the microtunnels similar in configuration and in similar ground 
conditions to those at Fleming Key.  The team’s Miami Brickell Microtunnel 
experience is particularly relevant to the Project. Jacobs was the Engineer of Record 